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PART PART PART
ITEM TY DESCRIPTION ITEM | QTY DESCRIPTION ITEM TY DESCRIPTION
@ NUMBER © NUMBER @ NUMBER
ARMATURE ASSEMBLY 51 1 2261892 | HINGE BASE, FW 98 1 2262301 | PULLEY (FOOT PEDAL)
1 1 2100117 | 15,3658
- 52 1 2261897 | HINGE DOOR, FW 5 4 so23430 | SCREW—8X3/4PPH

2 1 140-010 | BALL BEARING 03 ] =260905 ITHANDIE —SOFT GRIP TYPE 2555

3 1 788-015 | RETAINING RING o N 2251601 | ROPE 100 N sp6640s | COVER—PULLEY

u 1 990:067 || YASHERSESIEED WASHER — RETAINING (STAMPING)

THRUST 55 1 2261728 | 39 101 2 2301315 | SCREW —8-18 X1/255

5 2 990-070 | WASHER — NYLATRON 56 2 2053415 | SCREW #8-32 X 3/8" TRI 02 | 1 2264055 iggg&gtfloa’:‘/m

6 1 42)-065 | BRUSH END HOUSING = = el | Eeem———— -

7 ) ~lhoo1or | PLAINENDHOUSING - - om0 | RoPE cUDE 103 1 2365107 | INSULATING PAD 23X 3.2

ASSEMBLY 106 2 2223455 | SCREW —10-32X1/2"

g 2 144-otg | BEARING — FLANGE 59 2 2263805 MM [VECCROISTRARY & n sp61220 | WIREHARNESS AT &

- (SERVICE ONLY) 60 1 2264703 | INSERT — THREADED MAX
) TUBE W/BEARING _
1 880-003 | SEAL - 1 20%2015 [ TUBEW S{SEMBLY 108 N 5267505 EIAS_II__II_E(/::\:S)SEMBLY
10 1 880-006 | SEAL W/SHIELD
TUBE OUTER 18" — CABLE ASSEMBLY —
y *61 1 2272066

1 2 188-036 | BRUSH ASSEMBLY 4 HOLES 109 1 2267515 | | err s

12 1 725-050 | BRUSH RETENTION = B SRGeaE || ERARING RAGE 0 N 5265030 | CABLE JACKET

13 1 738-036 | BRUSH PLATE W/HOLDER &3 1 2766220 | BEARING RACE — STEEL BOOT —

T EE 975-040 | SPRING— TORSION e A — i | 226515 | FoOT PEDAL BASE

| 1 2994838
15 1 337-036 | GASKET (BOLTS,NUTSWASHERS) SCREW — 818 X5/8
13 2 2372100
16 2 701-008 | O-RING 6l 6 2263462 | SCREW1/4-20 X 2" SS THD (SS)
17 1 701-081 O-RING *65 6 2261713 | WASHER —1/4 S5 WASHER —
u4 2 2261714 | A XXUM FOOT PEDAL
SCREW — SELF THREAD 66 6 2263103 | NUT1/4-20 NYLOCK, S5
18 2 830-007 | 5354 15 1 2261901 | BRACKET—CONDUIT
68 2 2266000 | BALL BEARING — STEEL SRACKET
19 2 830-042 THRU BOLT 10-32X8.83 69 1 2266115 BEARING CONE 116 1 2263210 SO BT AU
CENTER HOUSING FIELD
20 1 2200101 | Gedledns 70 2 2261619 | COLLAR — HALF ZINC 7 1 2263104 | NYLOCK KEEPER
N ) 007074 | MOTOR ASSEMBLY 12V 71 2 2263452 | SCREW —1/4-20X3/4 18 L o633 | SCREW—1/4-20x 2"
362 VARS 72 1 2260215 | CONTROL BOX COVER STL PPH
> § 2032062 | TUBE (COMPIW/CSK -3 1 5265686 gl%cEAL — CTRL BOX-TOP/ 19 1 2261234 | LEADWIRE VARIABLE
HOLE — 36 120 2 2020700 | TERMINAL RING, 3/8”

u 1 1378131 | PROPKIT 4 u 2372100 ?ﬁgESV; —818X5/8 121 1 2256300 | TIE WRAP — 55" BLACK
*23 1 20391160 PROPELLER WWEDGE 2 122 5 2263201 CLAMP WIRE HARNESS
T 2151726 | WASHER — 5/16 STD SS 75 1 2275615 ,\DAii’?('IJC“fIDVER' 55 EDGE/ MICRO

¥ SCREW — 6-20 X 3/8
*25 1 2053101 NUT — NYLOC 5/16 SS = ] L s POINTER DISC SHORT 123 1 2332103 2 Das /
*26 1 2092600 | PIN — DRIVESS YELLOW
= e 127 1 2254031 | SWITCH — MOM/OFF/CON
" 2 2991954 | 30333647 e 2261733 | FoAM, INDICATOR ) bl 2eectnz | SWITCHPLATE -
30 1 2266502 | BOWPLATE, FW, STD, 45" 77 1 2265800 | DECAL — INDICATOR
SCREW — 6-20 X 3/8
31 1 2263905 | MOTOR REST, BLACK 78 3 2053ty | SCREW —#8-32X1/2 129 e 2332103 | Tpss
" TRI-LOBE
32 6 2303430 | SCREW — 1/4-20 X 5/ 130 | 2 2256301 | TIEWRAP — 55" WHITE
El B 2265667 | MOTOR REST DECAL, FW 72 |1 2267500 MRIGEAREINDICATOR SO —
m | 1 | sesm00 |ARM-—LOWERFW 80 | 1 | 2264015 | LIGHT/INDICATOR 1L [ 1 | 226431 | yaxxUMFOOT PEDAL
ASSEMBLY 81 1 2372100 | SCREW — 818 X 5/855 132 3 9953104 | SCREW —8 X1/ 55
34 1 2264372 | ARM — LOWER, FW, STD 82 > 2355410 g/I—éRCIJI\éKXTEUHBE - 134 1 2266610 | DECAL — ON/OFF SWITCH
35 4 2266002 | NYLINER 3/8" SHAFT = y 5535350 | PULLEY — CABLE DRUM 135 1 2262515 | CONTROL BOX — PLASTIC
36 3 2260503 | PIVOTPIN WASHER 136 2 2267800 | GEAR INDICATOR
37 1 2150405 PULL —GRIP 8u 1 2261730 NYLON A/T CON B 137 1 2262220 INDICATOR — DRIVE
[ 1 2993811 LATC,:' SRR ASEENEIRT TOP BEARING RACE/ 138 1 2261905 | BRACKET/INDICATOR
STD, Us 85 1 29962U6
= N 263605 | LATCH STRAP, o1D, Us PINION ASSEMBLY 139 1 2301310 SCREW — 8-18 X 1/2 (SS)
— 86 > 2263410 | SCREW —8-32X5/16 140 1 2378600 | RIVET
39 2 2261902 | BRACKET — LATCH (ZNPL)
o m 2268502 | RIVET U8 SS T 1 1 2265126 | RUBBER BUMPER
87 1 2994496 u 1 2888460 | SEAL & O-RING KIT
(1) 1 2262709 | SPRING — LATCH PIN ASSEMBLY (AT) &
M THIS ITEM IS PART OF AN ASSEMBLY. THIS ITEM CANNOT
88 1 2993705 | PUSH — BUTTON
42 2 2260501 | LATCHPIN BE SOLD SEPARATELY DUE TO MACHINING AND/OR
43 1 2261544 | YOKE — TUBE SPRING —LOWERPEDAL | ASSEMBLY THAT IS REQUIRED
89 1 2302732 |2
Uy 1 2264271 | ARM — UPPER, SHORT FW «
%0 1 2260810 | CLIP, REED SWITCH THIS ITEM IS PART OF A KIT AND ONLY LISTED FOR
ys 2 2263510 | BOLT — SHOULDER, SS NGB — SPEED VIEWING PURPOSES.
WASHER — 93 1 2280115 -
CONTROL (VAR
46 ! 2151700 | EvE SHAFT (562 0D) (VAR)
= 1 2263000 | E-RING TRU-RC#5133-43
47 2 2267302 Eé’\,SV*E"S %1_6 ID,SS y TENSION SCREW PLATE
T E—— = L 2266413 | £50T PEDAL
ug 2 2267303 - _
UPPER 3/8" IS, SS 96 1 2260511 PIN — PIVOT A/T FOOT
PEDAL
ug 1 2263505 | BOLT 3/8-16 X 4.25" m 00T PEDALBASE/PN
50 1 226314 | NUT —NYLOCK JAM 3/8-16 97 1 2774550 | scoemBLY
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MOTOR WIRING DIAGRAM

NOTE: This is a universal, multi-voltage diagram. Double-check your motor's voltage for proper connections. Over-Current

Protection Devices not shown in this illustration.

Edge Maxxum 55 is 12-volts

only!

SPEED ADJUSTMENT KNOB

OPTIONAL BROWN WIRE FOR SONAR EQUIPT MOTORS.
SEE BOAT WIRING DIAGRAM
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